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Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions [Spurious Emissions
Range Low | Range Up RBW | Frequency Power Abs | ALimit Range low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 969.70265 MHz -59.98 dBm -46.98 dB 30.000 MHz 1.000 GHz 1.000 MHz 992,57101 MHz -60.01 dbm -47.01 dB
1.000 GHz 1,700 GHz 1,000 MHz 1.64630 GHz -53.31 dém -46.81 dB 1.000 GHz 1,700 GHz 1,000 MHz 1,21742 GHz -59,79 dBm -46.79 d&
1.790 GHz 3,000 GHz 1,000 MHz 1.79020 GHz -53.74 dBm -20.74 dB 1.790 GHz 3.000 GHz 1.000 MHz 1,79020 GHz -53.59 dBm -40.5% di
3.000 GHz 9,000 GHz 1,000 MHz 6.93592 GHz -54,30 dBm -41.30 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.92142 GHz -54.30 dBm -41.30 dB
9.000 GHz 12,000 GHz 1,000 MHz 11,30346 GHz -56.43 dém -43.43 dB 9.000 GHz 13,000 GHz 1,000 MHz 11,29246 GHz -56.35 dém -43.35 dB
13.000 GHz 18.000 GHz 1,000 MHz 17.64315 GHz -53.11 dBm -40.11 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.65190 GHz -53.35 dbm -40.35 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG170628B

LTE Band 66 / 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

T|| spe T
Ref Level 0.00 dBm Offset 14.50 dB Mode Auto Sweep Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
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[Spurious Emissions [Spurious Emissions
Range Low | Range Up RBW | Frequency |  Powerabs | ALimit Range low | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1,000 MHz 912.98601 MHz -59.77 dBm -46.77 dB 30.000 MHz 1.000 GHz 1.000 MHz 669.63768 MHz -59.53 dbm -46.93 dB
1.000 GHz 1,700 GHz 1,000 MHz 1.60773 GHz -45.43 dBm -32.43 dB 1.000 GHz 1.700 GHz 1.000 MHz 1,69773 GHz -48.61 dBm -35.61 d&
1.790 GHz 3,000 GHz 1,000 MHz 2,46475 GHz -58.31 dém -45.31 dB 1.790 GHz 3.000 GHz 1.000 MHz 249661 GHz -58.58 dBm -45.58 d&
3.000 GHz 9,000 GHz 1,000 MHz 6.99792 GHz -54.23 dBm -41.23 dB 3.000 GHz 9.000 GHz 1.000 MHz 691142 GHz -54.40 dBm -41.40 dB
9.000 GHz 13,000 GHz 1,000 MHz 11,29246 GHz -56.38 dém -43.38 de 9.000 GHz 13,000 GHz 1.000 MHz 1126847 GHz -56.44 dBm -43.44 d&
13.000 GHz 18.000 GHz 1,000 MHz 17.64732 GHz -53.34 dBm -40.34 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.65399 GHz -53.44 dBm -40.44 dg
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Middle Channel / QPSK

Middle Channel / 16QAM
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Ref Level 0.00 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 0.00 dem  Offset 14.50 d& Mode Auto Sweep
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Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions [Spurious Emissions
Range Low | Range Up RBW | Frequency |  Powerabs | ALimit Range low | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1,000 MHz 959.03798 MHz -59.60 dBm -46.60 dB 30.000 MHz 1.000 GHz 1.000 MHz 931,40680 MHz -59.85 dbm -46.85 dB
1.000 GHz 1,700 GHz 1,000 MHz 1.50488 GHz -53.31 dém -46.81 dB 1.000 GHz 1,700 GHz 1,000 MHz 1,61342 GHz -59,67 dBm -46.67 d&
1.790 GHz 3,000 GHz 1,000 MHz 2.63047 GHz -58.33 dBm -45.33 dB 1.790 GHz 3.000 GHz 1.000 MHz 2.96675 GHz -58.48 dBm -45.48 di
3.000 GHz 9,000 GHz 1,000 MHz 6.93492 GHz -54,32 dBm -41.32 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.94642 GHz -54.25 dBm -41.25 dB
9.000 GHz 12,000 GHz 1,000 MHz 11,29996 GHz -55.98 dém -42.98 db 9.000 GHz 13,000 GHz 1,000 MHz 11,30046 GHz -56.24 dim -43.24 dB
13.000 GHz 18.000 GHz 1,000 MHz 17.65357 GHz -53.37 dBm -40.37 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.97229 GHz -53.09 dBm -40.0% di
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SPORTON LAB.

FCC RF Test Report

Report No. : FG170628B

LTE Band 66 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM
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Ref Level 0.00 dBm Offset 14.50 dB Mode Auto Sweep Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions [Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit Range low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 795.18991 MHz -59.86 dBm -46.86 dB 30.000 MHz 1.000 GHz 1.000 MHz 956, 12944 MHz -59.54 dbm -46.94 dB
1.000 GHz 1,700 GHz 1,000 MHz 1.62041 GHz -59.52 dBm -46.62 dB 1.000 GHz 1.700 GHz 1.000 MHz 1,65610 GHz -59.94 dBm -46.94 dB
1.790 GHz 3,000 GHz 1,000 MHz 1.79262 GHz -27.75 dem -14.75 dB 1.790 GHz 3.000 GHz 1.000 MHz 1,79262 GHz -28.79 dém -15.79 d&
3.000 GHz 9,000 GHz 1,000 MHz 6.96542 GHz -54.23 dBm -41.23 dB 3.000 GHz 9.000 GHz 1.000 MHz 695292 GHz -54.25 dBm -41.25 dB
9.000 GHz 13,000 GHz 1,000 MHz 11,29996 GHz -56.33 dém -43.33 d8 9.000 GHz 13,000 GHz 1.000 MHz 1130196 GHz -56.32 dém -43.32 d&
13.000 GHz 18.000 GHz 1,000 MHz 17.64649 GHz -53.44 dBm -40.44 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.63941 GHz -53.15 dBm -40.15 dg
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LTE Band 66 / 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM
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Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
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Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 972.61119 MHz -59.99 dBm -46.99 dB 30,000 MHz 1,000 GHz 1.000 MHz 997.81859 MHz -59.99 dBm -46.9% dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69948 GHz -50.90 dBm -37.90 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69913 GHz -50.94 dBm -37.94 dg
1,790 GHz 3,000 GHz 1.000 MHz 2.53370 GHz -58,27 dBm -45,27 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.05787 GHz -58.38 dBm -45.38 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.94642 GHz -54.32 dBm -41.32 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.93292 GHz -54.25 dBm -41.25 db
9.000 GHz 13.000 GHz 1.000 MHz 11.28996 GHz -56.34 dBm -43.34 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.29846 GHz -56.08 dBm -43.08 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.64399 GHz -53.28 dBm -40.28 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.63774 GHz -53.30 dBm -40.30 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG170628B

LTE Band 66 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14,50 dB Mode Auto Swesp
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purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 981.33683 MHz -59.78 dBm -46,78 dB 30,000 MHz 1,000 GHz 1.000 MHz 871.78161 MHz -59,92 dem -46,92 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -49.99 dBm -36.99 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -53.22 dBm -40.22 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.93771 GHz -58,21 dBm -45,21 dB 1,790 GHz 3,000 GHz 1.000 MHz 2.63531 GHz -58,40 dBm -45 .40 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.81792 GHz -54.24 dBm -41.24 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.52292 GHz -54.42 dBm -41.42 db
9.000 GHz 13.000 GHz 1.000 MHz 11.28146 GHz -56.19 dBm -43.19 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.29296 GHz -56,34 dBm -43.34 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.64232 GHz -53.41 dBm -40.41 db 13.000 GHz 18,000 GHz 1.000 MHz 17.65357 GHz -53.22 dBm -40.22 dB
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Highest Channel / QPSK

Highest Channel / 16QAM

Ref Level 0.00 dBm Offset 14,50 dB

SGL Count 100/100
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Ref Level 0,00 dBm
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Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Law Range Up | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 8B1.47676 MHz -59.91 dBm -46.91 dB 30,000 MHz 1,000 GHz 1.000 MHz 881.96152 MHz -59,90 dem -46,90 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.58123 GHz -59.69 dBm -46.69 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.60467 GHz -59.79 dm -46.79 dB
1,790 GHz 3,000 GHz 1.000 MHz 1,79706 GHz -20,51 dBm -16,51 dB 1,790 GHz 3,000 GHz 1.000 MHz 1.79706 GHz -20,73 dBm -16.73 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.93142 GHz -54.37 dBm -41.37 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.97542 GHz -54.28 dBm -41.28 db
9.000 GHz 13.000 GHz 1.000 MHz 11.31696 GHz -56.17 dBm -43.17 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.30046 GHz -56.08 dBm -43.08 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.65982 GHz -53.36 dBm -40,36 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.65690 GHz -53.28 dBm -40.28 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG170628B

LTE Band 66 / 1.4AMHz

Lowest Channel / 64QAM

Middle Channel / 64QAM
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Ref Level 0.00 dBm Offset 14.50 dB Mode Auto Sweep Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep
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[Spurious Emissions [Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit Range low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 991.51674 MHz -54.88 dBm -41.868 dB 30.000 MHz 1.000 GHz 1.000 MHz 834,54003 MHz -54.91 dbm -41.51 dB
1.000 GHz 1,700 GHz 1,000 MHz 1.69703 GHz -55.10 dBm -42.10 dB 1.000 GHz 1.700 GHz 1.000 MHz 1,61517 GHz -55.02 dBm -42.02 d&
1.790 GHz 3,000 GHz 1,000 MHz 2,96956 GHz -53.63 dém -40.63 dB 1.790 GHz 3.000 GHz 1.000 MHz 296754 GHz -53.46 dBm -40.46 d&
3.000 GHz 9,000 GHz 1,000 MHz 692242 GHz -49.50 dBm -36.50 dB 3.000 GHz 9.000 GHz 1.000 MHz 692892 GHz -49.22 dBm -36.22 dB
9.000 GHz 13,000 GHz 1,000 MHz 11,30496 GHz -48.55 dém -35.55 de 9.000 GHz 13,000 GHz 1.000 MHz 1126747 GHz -48.72 dBm -35.72 d&
13.000 GHz 18.000 GHz 1,000 MHz 17.63524 GHz -44.30 dBm -31.30 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.65024 GHz -44.07 dBm -31.07 dg
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Highest Channel / 64QAM
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Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 932.37631 MHz -54.58 dBm -41.98 dB
1.000 GHz 1,700 GHz 1,000 MHz 1.67919 GHz -55.04 dém -42.04 dB
1.790 GHz 3,000 GHz 1,000 MHz 2.63087 GHz -53.39 dBm -40.39 dB
3.000 GHz 9,000 GHz 1,000 MHz 6.94092 GHz -49.40 dBm -36.40 dB
9.000 GHz 12,000 GHz 1,000 MHz 11,31096 GHz -48.56 dem -35.56 dB
13.000 GHz 18.000 GHz 1,000 MHz 17.64815 GHz -44.29 dBm -31.29 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG170628B

LTE Band 66 / 3MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM
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Ref Level 0.00 dBm
SGL Count 100/100
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purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 904.74513 MHz -54.91 dBm -41.91 dB 30,000 MHz 1,000 GHz 1.000 MHz 978.42829 MHz -54.88 dBm -41.88 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.64840 GHz -55.00 dBm -42.00 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.60922 GHz -55.12 dBm -42.12 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.95988 GHz -53.62 dBm -40.62 dB 1,790 GHz 2,000 GHz 1.000 MHz 1.79786 GHz -50.10 dBm -37.10 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.93192 GHz -49.40 dBm -36.40 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.96742 GHz -48.40 dBm -36.40 db
9.000 GHz 13.000 GHz 1.000 MHz 11.29446 GHz -48.74 dBm -35.74 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.29946 GHz -48.55 dBm -35.55 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.65565 GHz -44,33 dBm -31.32 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.65482 GHz -44.32 dBm -31.32 dB
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Highest Channel / 64QAM

Ref Level 0.00 dBm Offset 14,50 dB
SGL Count 100/100
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purious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 918.31834 MHz -54.72 dBm -41.72 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.63476 GHz -54.92 dBm -41.92 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.52322 GHz -53,56 dBm -40,56 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.93042 GHz -49.42 dbm -36.42 dB
9.000 GHz 13.000 GHz 1.000 MHz 11.29546 GHz -48.51 dBm -35.51 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.62357 GHz -44.00 dBm -31.09 dB
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LTE Band 66 / 5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM
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purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 835.50955 MHz -59.87 dBm -46.87 dB 30,000 MHz 1,000 GHz 1.000 MHz 893.59570 MHz -59.82 dBm -46.82 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69983 GHz -59.22 dBm -46.22 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.64665 GHz -59.72 dBm -46.72 dg
1,790 GHz 3,000 GHz 1.000 MHz 2,48240 GHz -58,57 dBm -45,57 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.49661 GHz -58.25 dBm -45.25 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.52592 GHz -54.27 dBm -41.27 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.93492 GHz -54.34 dBm -41.34 dB
9.000 GHz 13.000 GHz 1.000 MHz 11.30246 GHz -56.20 dBm -43.20 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.28396 GHz -56.46 dBm -43.46 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.64774 GHz -53.38 dBm -40,38 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.64940 GHz -53.28 dBm -40.28 dB
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Highest Channel / 64QAM
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SGL Count 100/100
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Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 982.30635 MHz -59.91 dBm -46.91 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.62951 GHz -59.91 dBm -46.91 dB
1,790 GHz 3,000 GHz 1.000 MHz 1.79141 GHz -57.16 dBm -44,16 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.89943 GHz -54.32 dBm -41.32 dB
9.000 GHz 13.000 GHz 1.000 MHz 11.29896 GHz -56.38 dBm -43.38 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.65399 GHz -53.55 dBm -40,55 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG170628B

LTE Band 66 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spe

Spec

Ref Level 0.00 dBm Offset 14.50 dB Mode Auto Sweep Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit fheck pafbs
-10 défiE—§PURIOLS LINE ABS PASS -10 défie—§PURIOLS LINE ARS pAES
S | SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-40 dBm
-50 dBm -50 dBm
e [ . PRIV N, ¥ o " N ‘_...qu
i o - ~
-70 dB -70 dBi
-80 dBm -80 dBm
-00 dB -00 dbi
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions [Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit Range low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz B66.44928 MHz -59.84 dBm -46.84 dB 30.000 MHz 1.000 GHz 1.000 MHz 940,13243 MHz -59.87 dbm -46.87 dB
1.000 GHz 1,700 GHz 1,000 MHz 1.60318 GHz -50.09 d8m -37.00 di 1.000 GHz 1.700 GHz 1.000 MHz 1,62006 GHz -59.82 dBm -46.82 di
1.790 GHz 3,000 GHz 1,000 MHz 2,52402 GHz -58.12 dém -45.12 dB 1.790 GHz 3.000 GHz 1.000 MHz 263369 GHz -58.53 dBm -45.53 d&
3.000 GHz 9,000 GHz 1,000 MHz 6.94442 GHz -54.46 dBm -41.46 dB 3.000 GHz 9.000 GHz 1.000 MHz 692592 GHz -54.17 dBm -41.17 dB
9.000 GHz 13,000 GHz 1,000 MHz 11,29446 GHz -56.29 dém -43.29 de 9.000 GHz 13,000 GHz 1.000 MHz 1130046 GHz -56.27 dém -43.27 d&
13.000 GHz 18.000 GHz 1,000 MHz 17.66357 GHz -53.54 dBm -40.54 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.65649 GHz -53.29 dBm -40.28 di
-— —— -— ——
L JU ) L i e L J J 4 )

Highest Channel / 64QAM

Spectrum k=
Ref Level 0.00 dBm  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PAES
_10 d8RR—BBLRIONS § INE ARS PARS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dam
-50 dam
" o P R b
-70 dB
-80 dBm
-20 dB
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 918.31834 MHz -59.57 dBm -46.97 dB
1.000 GHz 1,700 GHz 1,000 MHz 1,50138 GHz -53.50 dém -46.60 dB
1.790 GHz 3,000 GHz 1,000 MHz 1.79020 GHz -54.36 dBm -41.86 dB
3.000 GHz 9,000 GHz 1,000 MHz 6.95592 GHz -54.35 dBm -41.35 dB
9.000 GHz 12,000 GHz 1,000 MHz 11,20496 GHz -56.30 dém -43.30 dB
13.000 GHz 18.000 GHz 1,000 MHz 17.64607 GHz -53.31 dBm -40.31 dB
L il ] [ 1) e
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SPORTON LAB.

FCC RF Test Report

Report No. : FG170628B

LTE Band 66 / 15MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spe

Spec

Ref Level 0.00 dBm Offset 14.50 dB Mode Auto Sweep Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit fheck pafbs
-10 défiE—§PURIOLS LINE ABS PASS -10 défie—§PURIOLS LINE ARS PARS
S | SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-40 dBm
-50 dBm -50 dBm
g [ Jorre poraach _..amMWv—N e . A
-70 dB -70 dBi
-80 dBm -80 dBm
-00 dB -00 dbi
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions [Spurious Emissions
Range Low | Rangeup | RBW | Frequency Power Abs | ALimit Range low | Rangeup | RBW | Frequency Power Abs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 992.97101 MHz -59.89 dBm -46.89 dB 30.000 MHz 1.000 GHz 1.000 MHz 932.37631 MHz -59.82 dbm -46.82 dB
1.000 GHz 1,700 GHz 1,000 MHz 1.60773 GHz -49.50 dBm -36.60 dB 1.000 GHz 1.700 GHz 1.000 MHz 1,67499 GHz -59.61 dBm -46.61 dB
1.790 GHz 3,000 GHz 1,000 MHz 2,48693 GHz -58.29 d&m -45.20 dB 1.790 GHz 3.000 GHz 1.000 MHz 263974 GHz -58.49 dBm -45.40 dg
3.000 GHz 9,000 GHz 1,000 MHz 6.89943 GHz -54.36 dBm -41.36 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.92742 GHz -54.34 dBm -41.34 dB
9.000 GHz 13,000 GHz 1,000 MHz 11,29646 GHz -56.18 dém -43.18 dB 9.000 GHz 13,000 GHz 1.000 MHz 1128146 GHz -56.26 dBm -43.26 d&
13.000 GHz 18.000 GHz 1,000 MHz 17.65107 GHz -53.30 dBm -40.30 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.64982 GHz -53.47 dBm -40.47 dg
-— —— -— ——
( JU ) L I wa ( JU ) q b wa

Highest Channel / 64QAM

Spectrum k=
Ref Level 0.00 dBm  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PAES
_10 d8RR—BBLRIONS § INE ARS PARS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dam
-50 dam
e oot LA PPN Rl SR
-70 dB
-80 dBm
-20 dB
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Range Low | Rangeup | RBW | Frequency Power Abs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 843.66567 MHz -59.50 dBm -46.90 dB
1.000 GHz 1,700 GHz 1,000 MHz 1,46509 GHz -53.58 dém -46.68 dB
1.790 GHz 3,000 GHz 1,000 MHz 1.79262 GHz -29.09 dBm -16.09 dB
3.000 GHz 9,000 GHz 1,000 MHz 6.96542 GHz -54.25 dBm -41.25 dB
9.000 GHz 12,000 GHz 1,000 MHz 11,30046 GHz -56.18 dém -43.18 dB
13.000 GHz 18.000 GHz 1,000 MHz 17.64607 GHz -53.34 dBm -40.34 dB
L il ] [ 1) e
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SPORTON LAB.

FCC RF Test Report

Report No. : FG170628B

LTE Band 66 / 20MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

trul

p

Ref Level 0.00 dBm Offset 14,50 dB

SGL Count 100/100

Mode Auto Swesp

p

Ref Level 0.00 dBém
SGL Count 100/100

Offset 14 .50 dg Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit PAES Limit
10 dBRE INE_ARS BAES 10 deRR INE_ABS
SPURIOUS_LINE_AB5 SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de -30 dBm
-40 dg -40 dBm
50 dg 50 dBm
A N i
s -, AP Y LY . i " | ]
70 dB 70 dBm
dB -80 dBm
derm -0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 881.96152 MHz -59.81 dBm -46.81 dB 30,000 MHz 1,000 GHz 1.000 MHz 856.26937 MHz -59.94 dBm -46.94 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69948 GHz -51.73 dBm -38.73 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -56.90 dBm -43.90 de
1,790 GHz 3,000 GHz 1.000 MHz 2.94496 GHz -58,57 dBm -45,57 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.05088 GHz -58.49 dBm -45.49 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.93692 GHz -54.24 dBm -41.24 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.94892 GHz -54.24 dBm -41.24 db
9.000 GHz 13.000 GHz 1.000 MHz 11.29896 GHz -56.25 dBm -43.25 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.29496 GHz -56.33 dBm -43.33 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.62357 GHz -53.46 dBm -40.46 db 13.000 GHz 18,000 GHz 1.000 MHz 17.64732 GHz -53,34 dBm -40,34 d&
- p— e m—
L VA J - L JL 4 ‘

Highest Channel / 64QAM

Ref Level 0.00 dBm Offset 14,50 dB

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr
Limit rwrk PARS
| PLRIOLS | INE_ABS PARS
5_LINE_ABS
B T
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 965.33983 MHz -60.00 dBm -47.00 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.60187 GHz -59.97 dBm -46.97 dB
1,790 GHz 3,000 GHz 1.000 MHz 1.79706 GHz -31.00 dBm -18,00 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.95042 GHz -54.39 dBm -41.35 dB
9.000 GHz 13.000 GHz 1.000 MHz 11.28096 GHz -56.36 dBm -43.36 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.62566 GHz -53.36 dBm -40,36 dB
hid
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saronas. FCC RF Test Report

Report No. : FG170628B

Frequency Stability

Test Conditions LTE Band 66 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0002
40 Normal Voltage 0.0091
30 Normal Voltage 0.0010
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0003
0 Normal Voltage 0.0087

-10 Normal Voltage 0.0002 PASS
-20 Normal Voltage 0.0009
-30 Normal Voltage 0.0009
20 Maximum Voltage 0.0093
20 Normal Voltage 0.0000
20 Battery End Point 0.0003

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Shenzhen) Inc.
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s=amranas. FCC RF Test Report Report No. : FG170628B
LTE Band 71
Peak-to-Average Ratio
Mode LTE Band 71/ 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.09 5.28 5.19 6.23
Middle CH 4.70 5.36 5.51 6.35 PASS
Highest CH 5.01 5.33 5.83 6.20
Mode LTE Band 71 / 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 5.86 6.52 - -
Middle CH 6.61 6.46 - - PASS
Highest CH 6.35 6.55 - -

Sporton International (Shenzhen) Inc.
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s=amranas. FCC RF Test Report Report No. : FG170628B

LTE Band 71/ 20MHz / QPSK

Lowest Channel / 1RB Lowest Channel / Full RB

=

Ref Level 30.00 dém  Offset 14,00 d& Ref Level 30.00 dém  Offset 14,00 d&
Att 30 8 AQT 2 ms @ RBW 20 MHz lo At 30 8 AQT 2 ms @ RBW 20 MHz
(@152 view (@152 view

H S B 3
\
& i R & % R
| ! \
| \ |
1E 1E
I X
ICF 673.0 MHz Mean Pwr + 20.00 dB ICF 673.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | opa% | 01% |
Trace 1 [ 2023 dem 24,46 dBm 4.23 d 2.43 0B 577 0B Trace 1 [ 2113 dem 27,39 dbm 5.26 d8 2.45 d8 4.38 d8 5.28 d8 5 d8
I e—— | ———
L J J L JL J [CTETTT ]

Middle Channel / 1RB Middle Channel / Full RB

Spectrum b Spectrum =
Ref Level 30.00 cbm  Offset 14,00 db Ref Level 30.00 cbm  Offset 14,00 db

o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz

@152 view @152 view

o S

. - i
00 kY 00 >,
5 3 N 3
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1E e 1E
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B
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. 1 |

CF 680.5 MHz Mean Pwr + 20.00 dB CF 680.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000

Mean | Peak | crest | 0% | 19% | pase | | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 | 20,38 dem 25,15 dbm 4.78 da 2.58 0B .41 0B .70 0B Trace 1 [ o114 dem 2732 dem 5.18 d8 2.43 d8 4.38 d8 5.35 d8 18
— _— e e
L il ) B e L ) ] W e

Highest Channel / 1RB Highest Channel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 14,00 db Ref Level 30.00 cbm  Offset 14,00 db

o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz

@152 view @152 view

e
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CF 688.0 MHz Mean Pwr + 20.00 dB CF 688.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 | 20,33 dbm 25,46 dBm 5.13 d8 2.41 0B +.52 0B 168 8 Trace 1 [ 2119 dem 27,52 dem 5.32 d8 2.49 d8 4.43 da 5.33 d8 5.91 08
I e—— e —
L J J [T L )i ] )
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LTE Band 71/ 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

trum = =
Ref Level 30.00 cbm  Offset 14,00 db Ref Level 30.00 cbm  Offset 14,00 db
Att 30 AQT 2 ms ® RBW 20 MHz I At 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
e
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%
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ICF 673.0 MHz Mean Pwr + 20.00 dB ICF 673.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | | oo |
Trace 1 [ 19.60 dbrm 25,02 dbm 5.42 d8 2.93 0B 4.75 0B Trace 1 [ 20,13 dem 27,56 dBm 7.44 d8 2.99 d8 5.01d8 5.90 08
I e—— I e——
L JL J L JL J BREREEE N

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum b Spectrum =
Ref Level 30.00 cbm  Offset 14,00 db Ref Level 30.00 cbm  Offset 14,00 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
0.0
5 R 3
= &N =
- 1E-
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. 1 1
CF 680.5 MHz Mean Pwr + 20.00 dB CF 680.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 19.81 dBm 25,50 dBm 5.69 d8 2.96 dB 5.01 dB 1 dB dB Trace 1 20,15 dBm 27,55 dBm 7.39 d8 3.01 d8 5.07 d8 6.35 dB 6.90 dB
I e—— _— I e——
L il ) B e L ) ] SR e

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 14,00 db Ref Level 30.00 cbm  Offset 14,00 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
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CF 688.0 MHz Mean Pwr + 20.00 dB CF 688.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | 1% | 0.01% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 19.67 dbm 25,68 dbm 5.01 d8 2.93 0B 5.16 0B 5.00 08 Trace 1 [ 20,17 dem 2765 dbm 7.48 d8 3.13 d8 5.07 d8 5.20 d8 5.99 0B
I e—— I e——
L il ) B e L ) ] SR e
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s=amranas. FCC RF Test Report Report No. : FG170628B

LTE Band 71/ 20MHz / 64QAM

Lowest Channel / 1RB Lowest Channel / Full RB

e e
Ref Level 30.00 cbm  Offset 14,00 db Ref Level 30.00 cbm  Offset 14,00 db
Att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
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ICF 673.0 MHz Mean Pwr + 20.00 dB ICF 673.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 18.24 dBm 24,33 dBm 6.09 d8 3.13 dB 5.13 dB Trace 1 19.20 dBm 27.18 dBm 7.98 dB 3.10 d8 5.19 d8 6.52 dB 7.36 dB
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Middle Channel / 1RB Middle Channel / Full RB

Spectrum b Spectrum =
Ref Level 30.00 cbm  Offset 14,00 db Ref Level 30.00 cbm  Offset 14,00 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
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Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
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Highest Channel / 1RB Highest Channel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 14,00 db Ref Level 30.00 cbm  Offset 14,00 db
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Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 18,43 dBm 25,13 dBm 6.70 d8 3.19 dB 5.33 dB 6.35 dB 6.67 dB Trace 1 19.24 dBm 27,23 dBm 8.09 d8 3.22 d8 5.25 d8 6.55 dB 7.33 dB
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26dB Bandwidth

Mode LTE Band 71 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - 514 | 5.17 | 10.15 | 10.19 | 14.48 | 14.87 | 18.94 | 18.98
Middle CH - - - 513 | 511 | 9.85 | 9.93 | 14.60 | 1451 | 19.22 | 19.02
Highest CH - - - 508 | 5.13 | 9.63 | 9.91 | 14.39  14.78 | 19.26 | 18.74
Mode LTE Band 71 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - 4.97 - 9.87 - | 14.39 18.98
Middle CH - - - 4.99 - 9.95 - | 1454 18.82
Highest CH - - - 4.82 - 9.81 - | 1445 19.14
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SPORTON LAB.

FCC RF Test Report

Report No. : FG170628B

LTE Band 71

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 14.97 dbm)| MI[1] 13.53 dBm
667.44800 MHZ 664.92100 MHZ,
= ndB " 26.00 dB| @ [ 26.00 dB)
04 P rtafr o e Al 5.135000000 MHZz 0d Fa, N R i 5.165000000 MHZ|
| Q factor v\ 130.0 i 128.7
\ /
0 d ',’ . 0 d ¥
Ty 2 s
10 df T -10 di -
/ \ I'd
204 - - 20d
e 1 -
P pavs W —
i 30 g7 . =
40 d -40 de
50 df 50 d
-6 df -60 di
CF 665.5 MHz 1001 pts Span 10.0 MHz CF 665.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 667.448 MHz 14.97 dBm nd@ down 5.135 MHz M1 664.921 MHz 13.53 dBm nd@ down 5165 MHZ
T 1 662.973 MHz -11.13 dbm nd8 26.00 dB TL L 662.693 MHz -12.39 dbm nd8 26,00 d8
T2 1 668.107 MHz -11.25 dém Q factor 130.0 T2 1 66B.057 MHz -12.48 dBm Q factor 128.7
L it ] - L ) ] L]

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

trum &3 ectrum &3
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.96 dBm) ™M1[1] 13.92 dBm)
681.42900 MHz 681.69900 MHZ,
= () 26.00 dB)| @ nd#1 26.00 dB|
o ~" et T PN 5.125 o~ T A A 5.105
10 d Pt vy W BN \/ 125000000 MHZ| 10 d i Y Vi By L/-—"\-\ 105000000 MHz
Q factor 133.0 ’[ Q factor | 133.5
/
a 7 1y o 7
f e 11/
-1 d - 10 di =
/ N\ 7
20 d — 3 20 d L
/ N
J \
7 = A0, = . % -
e WA, Fat TN
-40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 681.429 MHz 14.96 dBm nd@ down 5.125 MHz M1 1 681.699 MHz 13.92 dBm nd@ down 5,105 MHZ
T 1 677.883 MHz -10.83 dbm nd8 26.00 dB TL L 677.953 MHz -12.16 dbm nd8 26,00 d8
T2 1 683.007 MHz -11.02 d8m Q factor 133.0 T2 1 6B3.057 MHz -11.97 dém Q factor 133.5
L U J ). L JU J L]

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

G o)
Ref Level 30.00 dém  Offset 14.00 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0de SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.50 dBm| mili] 13.64 dBm|
694.30100 MHz 697.52600 MHz
e ndB 26.00 dB| & ndg, " 26.00 dB
pobon e PSB! 5.075 P .. 5.1251
04 ey e \l 075000000 MHz 104 - e LYTPV Ny - 125000000 MHz
T Q factor 136.8 Q factor 136.1
0d A 0 £ \
/ v _/ s
10 d ¢ -10d 7
/ \ 7
/ w /
20 df - 20 df /
0T v ] |30 e
-40d -40 d
50 df -50 di
60 d -60 db
CF 695.5 MHz 1001 pts Span 10.0 MHz CF 695.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 684.301 MHz 15.50 dBm ndB down 5.075 MHz ML 657.528 MHz 13.64 dBm ndB down 5125 MHz
TL 1 692.933 MHz -10.77 dém ndé 26.00 dB TL 1 692.883 MHz -12.32 dém ndé 26.00 d8
T2 1 598.007 MHz -10.70 dém  factor 136.5 T2 1 696.007 MHz -12.38 dém  factor 136.1
L it ] ) - L ) ] ]
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saronas. FCC RF Test Report

Report No. : FG170628B

LTE Band 71

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

) )
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 15.73 dBm)| MI[1] + aBm
665.4230 MHz 667.4010 MHz
20 20
| LR ndB . 26.00 dB ndB 26.00 dB
104 i St Desetatss St - iaiati i 10.150000000 MHZ| 104 n B ey 10.190000000 MHz
7 Q factor Ly 65.6 ] Q factor A 65.5
v \& va / \
/ ry [
-1 df ’vl' ¢ 10 di .t
2 / A 20 di / T -
204 — 20 ~ o
a0 — a0 A Yy
|28 s
A
-40 d 40 de
50 df 50 d
60 d -60 di
CF 660.0 MHz 1001 pts Span 20.0 MHz CF 668.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 665.423 MHz 15.73 dBm nd@ down 10.15 MHz M1 667.401 MHz 15.34 dBm nd@ down 10.19 MHZ
T 1 662.305 MHz -10.30 dBm nd8 26.00 dB TL L 662.945 MHz -10.40 dBm nd8 26,00 d8
T2 1 673.055 MHz -10.27 d8m Q factor 65.6 T2 1 673.135 MHz -10.62 dBm Q factor 65.5

L I ]

L U ]

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

trum &3 ectrum &3
Ref Level 30.00 GBm  Offset 14,00 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 14,00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.02 dBm| ™Il 1545 dBm|
) 679.0010 MHz 677.0230 MHz
20 . 20
e, 26.00 dB ndB 26.00 dB
g A T T 9.850000000 MHz 104 s B e 9.930000000 MH|
Q factor 68.9 Q factor \ 68.2
04 04 i |
] \
10 d -10d 7 Y
/ \ / \
/ \ / N
20 d 20 d
L/ \ / \
Vadn _-\ s o -
=30, e ] 0. e
40 df -40 di
50 d -50 di
&nd 60 d
CF 680.5 MHz 1001 pts Span 20.0 MHz CF 680.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 679.001 MHz 16.92 dBm ndB_down 9.85 MHz ML 677.023 MHz 15.45 dBm ndB_down 9,93 MHZ
TL 1 675.525 MHz -9.12 dBm ndd 26.00 dB TL L 675,645 MHz -10.76 dém ndd 26.00 dB
T2 1 685.375 MHz -8.96 dBm qQ factor 58.9 T2 1 5BS.575 MHz -10.62 dam qQ factor 68.2
L U J ). L JU J L]
G o)
Ref Level 30.00 GBm  Offset 14,00 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 14,00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.91 dém| mili] 16.77 dBm|
689.6630 MHZ 689.8830 MHz
e A . ndB. i 26.00 dB & . ndB 26.00 dB
104 i i A s TS - e AT, 9.630000000 MHz| 104 Y A B Pt L i Sl 9.910000000 MHz
] a factor \\ 71.6 7 a factor \ 59.6
od t od
Tl N
10 df L] ¥ 10 o 3 i
{ i / \
/ \ / \
20 d 20 di -
J L RPN - - /
) o A e W WA FATYAY.. - /
-40d -40 d
50 df -50 di
60 d -60 db
CF 693.0 MHz 1001 pts Span 20.0 MHz CF 693.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 689.663 MHz 16.91 dBm ndB down 9.63 MHz ML 669,563 MHz 16.77 dBm ndB down 9,91 MHz
TL 1 688.185 MHz -9.12 dBm nds 26.00 dB TL L 587,985 MHz -8.89 dsm nds 26.00 d8
T2 1 657.615 MHz -9.69 dBm  factor 716 T2 1 £57.695 MHz -5.84 dBm  factor 69.6

L 1 ) ) e

L )i ] -

Sporton International (Shenzhen) Inc.
TEL : +86-755-86379589

FAX : +86-755-86379595

FCC ID : IHDT56ZP5

Page Number 1 A285 of A319
Report Issued Date : Sep. 16, 2021
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG170628B

LTE Band 71

Lowest Channel / 15MHz / QPSK

Lowest Channel /

15MHz / 16QAM

J

Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.34 dBm) ™M1[1] 13.91 dBm)
676.6740 MHz .
20 20 1
ndB e 26.00 dB)| ndilt 26.00 dB|
104 i OO e e By -.\/-\;’{-\ 14.476000000 MHz 0d RN ABOADBI A 14.865000000 MHZ
f Q factor 6.7 H’ ¥ Q factor 45.3
od 0 d
A4 \
10 df + -10 o
204 2 20d
. /
a0 A == =] = e
v o
asrdoin
50 df
-6 df -60 di
CF 670.5 MHz 1001 pts Span 40,0 MHz CF 670.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 676.674 MHz 14.34 dBm nd@ down 14.476 MH2 M1 674.126 MHz 13.91 dBm nd@ down 14.B65 MHZ
T 1 663.427 MHz -12.30 dbm nd8 26.00 dB TL L 663,157 MHz -11.82 dam nd8 26,00 d8
T2 1 677.903 MHz -11.62 dam qQ factor 6.7 T2 1 5678.022 MHZ -12.26 dam qQ factor 45.3
L U wa L JU

J

Middle Cha

nnel /

15MHz / QPSK

Middle Channel /

15MHz / 16QAM

trum &3 ectrum &3
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.14 dBm) ™M1[1] 21 dBm
675.4950 MHz 68 0 MHz
= ndB 26.00 dB @ ndB M1 26.00 dB
g y Ao LA A B e y 14.595000000 wa 0d L 5 ot | prm B fw\,ﬁmri 14.505000000 V\H.z
] Q factor \ 16.3 Q factor 47.2
d | i
a 7 T o
T )
-10 df -10 d
\
A
20 d . 20 -
A A / \ [ e
Wb o o e g = = -AGB e P
40 df -40 di
50 d -50 di
&nd 60 d
CF 680.5 MHz 1001 pts Span 90.0 MHz CF 680.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 675.495 MHz 15.14 dBm nd@ down 14,595 MH2 M1 684.456 MH2 13.21 dBm nd@ down 14,505 MHZ
TL 1 673.187 MHz -11.12 dam nd8 26.00 dB TL L 673,247 MHz -13.12 dbm nd8 26.00 dB
T2 1 687.783 MHz -10.94 dam qQ factor 46.3 T2 1 5B7.753 MHZ -12.91 dam qQ factor 47.2
L U J ). L JU J L]

Highest Channel / 15MHz / QPSK

Highest Channel /

15MHz / 16QAM

= =
Ref Level 30.00 dém  Offset 14.00 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 300 kHz
j= Att 30de  SWT 12.6 s @ VBW 1MHz Mode auto FFT b Att 30 dB SWT 126 s @ VBW 1MHz Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max @7k ™ax
M1[1] 16.45 dBm) M1[1] 14.97 dBm)|
20 B ndB 26.00 dB| 20 ndB 26.00 dB|
104 o LT ek P L PR AV N : (MW Ty) 14386000000 MHz 104 ’,J AR e, e VBT iy 14.775000000 V\le
Ji Q factor 17.6 ! Q factor 1 16.]
[\
od Tj 5‘ 0 ‘!f \.‘
10 df v 10 o 7
J_ﬂ' Y \
20 d \‘ 20 d
S \ - - o 1
L et A it F L
-40 -40 df
50 df -50
-6 df -60 d
CF 690.5 MHz 1001 pts pan 40.0 MHz CF 690.5 MHz 1001 pts Span 30.0 MHz
Marker Markar
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
M1 1 684.536 MHz 16.45 dBm nd down 14,386 MHz ML 684.266 MHz 14.97 dBm nd down 14,775 MHz
T1 1 683.217 MHz -9.74 dBm nds 26.00 d8 T1 1 683.217 MHz -10.89 dam nds 26.00 da
T2 1 697.603 MHz -9.49 dBm Q factor 47.6 T2 1 697.993 MHz -10.98 dBm Q factor 46.3
L it ] ) - L ) ] ]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG170628B

LTE Band 71

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

I

J

Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  18.8us @ VBW 1MHz Mede Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 13.26 dbm)| 6 dBm)
674.2790 MHz 678.4350 MHz
20 TI nde 26.00 dB| @ 26.00 dB)
104 B SALS _ Lot DB s 18.941000000 MHz 104 P P 18.981000000 MHz
J‘ Q factor \ 35.6 f \ a5.7
od 0d ! 1
, \ !
-10 df T 10 d ,,"
T ¥ Y
/ \ /
204 f y 20d f C
L Nphen A1
a0 30
o ¥ g N AT ASE TRV T
P = AV Y el
fiad -40 dBm—ror =
AV
50 di
-6 df -60 di
CF 673.0 MHz 1001 pts Span 40.0 MHz CF 673.0 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 674.279 MHz 13.26 dBm nd@ down 18.941 MH2 M1 67B.435 MHz 13.36 dBm nd@ down 18,981 MHZ
T 1 663.528 MHz -12.41 dbm nd8 26.00 dB TL L 66341 MHz -12.75 dm nd8 26,00 d8
T2 1 682.471 MHz -12.72 dém Q factor 35.6 T2 1 6B2.391 MHz -11.71 d8m Q factor 35.7

U

J

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

J

trum &3 ectrum &3
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.12 dBm) ™M1[1] 12.94 dBm)
674.6260 MHz 675.7450 MHz
= f}— ndB 26.00 dB)| @ ML ndB 26.00 dB|
. A WWiny A "y %A.\\ A 19.221000000 MHz| " Al ,X n A o Bv‘ A e 10.021000000 MHz
o { o ractar \ as.1 n T . e Mg Ve W 5.5
o d / 0 di )
o !
10 df a ¥ 10 d o
f \ I
204 - - 20d
E s S T 30 4Bt ! L
R LV T | A v
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 674.626 MHz 14.12 dBm nd@ down 19.221 MHz M1 675.745 MHz 12.94 dBm nd@ down 19.021 MHZ
T 1 67051 MHz -11.76 dm nd8 26.00 dB TL L 670,67 MHz -12.74 dBm nd8 26,00 d8
T2 1 680.13 MHz -11.57 ddm Q factor 35.1 T2 1 6B89.891 MHz -13.98 dém Q factor 35.5
L U J ). JU L]

Highest Channel / 20MHz / QPSK

Highest Channel /

20MHz / 16QAM

J

G o)
Ref Level 30.00 dém  Offset 14.00 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.49 dBm| mili] 9 dBm
687.9200 MHz 681.9660 MHz
e i} ndB 26.00 dB & T ndB 26.00 dB
0 A AT B ey 10.261000000 MHz 104 o il AR g 18.741000000 MHz
JI Q factor \! 5.7 J 7 i Q factor ™ 36.4
p J
od 4 I 0
4 i 12 di }
-0 3 -10 :
y ¥ | T
i \ /
20 d 20 di
! \ J
) / \ N B .
20 4y 7 , 30 7 (it Sl s i ey e
f@l, PN A Y Sy Y il Z S STV P
-40 -40 df
50 df -50 di
60 d -60 db
CF 688.0 MHz 1001 pts Span 40.0 MHz CF 688.0 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 667.92 MHz 13.43 dBm ndB down 19.261 MHz ML 6B1.566 MHz 14.09 dBm ndB down 18,741 MHz
TL 1 678.21 MHz -12.83 dém ndé 26.00 dB TL 1 678.649 MHz -11.91 dém ndé 26.00 d8
T2 1 657.471 MHz -12.57 dém  factor 35.7 T2 1 657.391 MHz -12.14 dém  factor 36.4
( 1 J ) )i (]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG170628B

LTE Band 71

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

trum s
Ref Level 30.00 GBm  Offset 14.00 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 14,00 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.01 dBm) ™M1[1] 14.93 dBm)
666.00900 MHz 668.9800 MHz
20 20
- 26.00 dB)| v ndB 26.00 dB|
104 / o A ! 4.965000000 MHZ 104 [ W T N Al - ""’\.,\ 9.870000000 MHZ|
f 134.1 Q factor \ 67.7
/
od . od / il
Ty e / !
-10 df - : 10 d =
7 ¥ ] Y
P \ \
20 d + v 20 di 7
] / \
|/ \ A \|
a0 = = 1 a0 = 3
=30 4R L Savanwy Wy P e
-40 ds -40 di
50 d -50 di
&nd 60 d
1001 pts Span 10.0 MHz CF 668.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 666.009 MHz 14.01 dBm ndB_down 4.955 MHz ML 668,38 MHz 14.93 dBm ndB_down 9,87 MHZ
TL 1 662.983 MHz -11.76 dm ndd 26.00 dB T1 L 663,125 MHz -10.92 dbm nd8 26.00 dB
T2 1 6567.948 MHz -12.05 dam qQ factor 134.1 T2 1 572,995 MHz -10.92 dam qQ factor 67.7
L ] J ) \ JU J -

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

trum &3 ectrum &3
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.06 dBm) ™M1[1] 14.63 dBm)
679.11100 MHz 681.6190 MHz
= ¥ nd 26.00 dB @ ¥ nde 26.00 dB
o Ao J A _ 'q'ﬂ"\-w'v\ﬁ‘ 4.985000000 sz 0d P A W) (Ve Y it BNy 9.950000000 MHZ|
7 Q factor \ 136.2] 7 Q factor \ 68.5
/ |
od + 0 { T
/ |
-10d - ¥ 204 {f 1‘
/ A / \
20d 4 \‘, 20 d = e
4 1
o i o s o
gt L ] 20
40 df -40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 679.111 MHz 14.06 dam nd8 down 4.985 MHz ML 5B1.B10 MHz 14.63 dam nd8 down 9.95 WHz
T1 1 677.953 MHz -11.93 dam nd8 26.00 dB T1 L 675.625 MHz -11,90 dbm nd8 26,00 d8
T2 1 682.938 MHz -12.03 dém Q factor 136.2 T2 1 6BS.575 MHz -11.57 ddm Q factor 68.5
L ] J ) \ JU J -

Highest Channel / 5MHz / 64QAM

Highest Channel /

10MHz / 64QAM

trum - ectrum -
Ref Level 30.00 dém  Offset 14.00 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 300 kHz
j= Att 30de  SWT 19 ps @ VBW 300 kHz  Mode aAuto FFT b Att 30 dB SWT 126 s @ VBW 1MHz Mode auto FFT
SGL Count 1007100 SGL Count 100/100
@ 1Pk Max [@1Pk Max
™M1[1] 14.25 dBm) ™M1[1] 15.45 dBm)|
20 ndg 26.00 dB| 20 " 26.00 dg|
P D o R 4.815000000 MH2 . =] P, 0.810000000 MHz
10 7 S Aen oy 10 \
f Q factor 144.4 Ji Q factor | 70.9
P / 4 \
o 7 0 ] t
. T 1
-10 df ," 10 d —- -~
/ ‘I / .\
20 df X 20 df
/ \ N I v A
A e, - e - - ) )
40 df -40 di
-50 df -50 di
-60 df -60 df
CF 695.5 MHz 1001 pts Span 10.0 MHz CF 693.0 MHz 1001 pts $pan 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 695.26 MHz 14.25 dBm nd@ down 4.815 MHz M1 1 695.657 MHZ 15.45 dBm nd@ down 9.81 MHz
TL 1 §93.052 MHz -12.06 dBm ndg 26.00 dB TL 1 688.105 MHz -10.39 dBm ndg 26.00 d&
T2 1 697.868 MHz -11.98 dém Q factor 144.4 T2/ 1 697.915 MHz -10.36 dBm Q factor 70.9
L JL J e L JL J v
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SPORTON LAB.

FCC RF Test Report

Report No. : FG170628B

LTE Band 71

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mede Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 13.96 dBm) ™M1[1]
676.9440 MHz
= nd 26.00 dB @ 11 ndB 26.00 dB
» N - r BV~ ] 14386000000 MHz| . b " X oBy 18.981000000 MHz
o i " Yfactor 17.1 n ( A A ?ﬂn-‘.ﬂ‘wv"“j 5.6
o di t 0di ! k
10 df 2 -10 o - -
§ ¥ &
Y / 4
204 20d
] \
\ \
1- 30 b
- i SRS YRRy
-40 di
N
50 df 50 d
-6 df -60 di
CF 670.5 MHz 1001 pts Span 40,0 MHz CF 673.0 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 676.944 MHz 13.96 dBm nd@ down 14.386 MH2 M1 674.B38 MHz 12.69 dBm nd@ down 18,981 MHZ
T 1 663.367 MHz -12.24 dBm nd8 26.00 dB TL L 663.529 MHz -13.13 dbm nd8 26,00 d8
T2 1 677.753 MHz -12.18 dam qQ factor 47.1 T2 1 682,51 MHz -13.74 dam qQ factor 35.6
L it ] - L ) ]

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

trum &3 ectrum &3
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
13.74 dBm) ™M1[1]
682.6380 MHz E
= 26.00 dB @ a nd 26.00 dB
10d A\ el - 14.535000000 MHZ, 0d X o BW » 18.821000000 MHz
f \ +7.0) f" NI Y Tactr™ "'\ 35.7
od T 0 di
y, I , 1
10 d -+ { -10 di -
7 f ¥ Y
20 df . = 20 df -~
] \ y, \
oy ~/ Tt n A / \
FA0 B8 PRI -30,fiBm— R et Ty
40 df -40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 40,0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 682.838 MHz 13.74 dBm nd@ down 14,535 MH2 M1 672.228 MHz 12.69 dBm nd@ down 18,821 MHZ
T 1 673.067 MHz -12.42 dm nd8 26.00 dB TL L 671.109 MHz -14.13 dbm nd8 26,00 d8
T2 1 687.603 MHz -11.85 dam qQ factor 47.0 T2 1 589.931 MHZ -12.83 dam qQ factor 35.7
L U J ). L JU J L]

Highest Channel / 15MHz / 64QAM

Highest Channel / 20MHz / 64QAM

G o)
Ref Level 30.00 dém  Offset 14.00 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 50 dBm mili] 12.88 dBm|
684.1760 MHz 691.9960 MHz
e w ndB 26.00 dB & ) 26.00 dB
o - PP 14.446000000 MHz . _ Bl . 19.141000000 MHz
wd T g S Tacior™™ \ 7.4 10 T b TG F e \\ 6.2
od 'J T 0d T l
-od ! | -10d 3
7 Y / ¥
20 d L \\ 20d i T
N /
o1 ol . e L
& T T Spmrrr T ot
-
-40d -40 d
50 df -50 di
60 d -60 db
CF 690.5 MHz 1001 pts pan 30.0 MHz CF 688.0 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 684.176 MHz 13.50 dém ndB down 14,446 MHz ML 651,596 MHz 12.88 dBm ndB down 19,141 MHz
T1 1 683.247 MHz -12.67 dém nds 26.00 d8 T1 1 678,45 MHz -13.27 dém nds 26.00 da
T2 1 657.693 MHz -12.60 dém  factor 47.4 T2 1 697.59 MHz -13.08 dém  factor 36.2
L it ] ) - L ) ] ]
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Occupied Bandwidth

Mode LTE Band 71 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM
Lowest CH - - - - 451 4.50 8.95 9.03 | 13.46 | 1343 | 17.86 | 17.86
Middle CH - - - - 4.50 4.50 9.03 9.05 | 1352 | 1349 | 17.78 | 17.90
Highest CH - - - - 4.50 451 9.05 8.99 | 1352 | 1343 | 17.86 | 17.86
Mode LTE Band 71 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.48 - 9.01 - 13.46 - 17.82 -
Middle CH - - - - 4.51 - 9.09 - 13.49 - 17.90 -
Highest CH - - - - 4.49 - 9.05 - 13.49 - 17.90 -
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